

检测报告

Test Report



202219003802

Report No.: L6307/JM240411-003

Page 1 of 1

样品名称 Name of Sample		样品描述 Shape of Sample	Block
委托单位 Applicant		收样日期 Received Date	2024/04/11
检测周期 Test Period	2024/04/11-2024/04/19	报告日期 Reported Date	2024/04/19
检测项目 Testing Category	As per the following		
检测标准 Test Standard	GB/T 4100-2015(Annex M)		
客户信息 Client Information	Add:4th Floor,No.89 Jinyao Rd,Yinzhou,Ningbo.		

检测结果 (Results of Inspection)

Sample number	Test Item		Results
Processed ceramic tiles	Static coefficient of friction	Dry	0.78
		Wet	0.72
Untreated ceramic tiles		Dry	0.42
		Wet	0.36

Notes: 规格: 300g/瓶, 生产日期: 2024-03-24, 批号: M202403-06

The following blank.

声明:

1.检测报告仅对来样负责, 样品保留至报出结果后 15 天。The results in this report apply to the samples only.
2.检测报告盖章有效, 报告部分复印无效。The Report is valid with the inspection organization stamp.
3.若对检测报告有异议, 请于收到结果之日起 15 天内向本公司提出。Telling us in 15 days since you receive the report when you have any question with the test report.

单位盖章:

Stamp:

检验检测专用章

授权签字人: 高勇城

Authorized Organization:

高勇城

审核:

Approval:

李马

表格号: JL/R/01